
FB43 - A8M37B20 (SKD2)
DESCRIPTION:MODEL:

Rev: 00 Assembly Instruction

3-5

Armrest 1

Backrest 2

DESCRIPTION OF HARDWARE QTY/SETSTEPPARTS

Castors, chair-
base & gaslift

M6 spring washer
M6x25 cap screw

4 PCS

M8x20 cap screw 3 PCS
M8 spring washer 3 PCS

4 PCS

(None) 0 PC

M6x25 cap screwM6x25 cap screw

STEP 1

M6 spring washerM6 spring washer

STEP 2

M8x20 cap screwM8x20 cap screw

M8 spring washerM8 spring washer

STEP 3

STEP 4

STEP 5
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